Treatment Protocol for Chlamydia & Gonorrhea

Treatment for Chlamydia

Treatment of infected patients prevents transmission to sex partners; and, for infected pregnant women, treatment might prevent transmission of C. trachomatis to infants during birth. Treatment of sex partners helps to prevent reinfection of the index patient and infection of other partners.

     Coinfection with C. trachomatis often occurs among patients who have gonococcal

     infection; therefore, presumptive treatment of such patients for chlamydia is

     appropriate (see Gonococcal Infection, Dual Therapy for Gonococcal and Chlamy-dial

     Infections). 

The following recommended treatment regimens and the alter-native regimens cure infection and usually relieve symptoms. 

Recommended Regimens

Azithromycin 1 g orally in a single dose,

OR

Doxycycline 100 mg orally twice a day for 7 days.

Alternative Regimens

Erythromycin base 500 mg orally four times a day for 7 days,

OR

Erythromycin ethylsuccinate 800 mg orally four times a day for 7 days,

OR

Ofloxacin 300 mg orally twice a day for 7 days.

Patients do not need to be retested (T.O.C.) after completing treatment with doxycycline or azithromycin unless symptoms persist or reinfection is suspected, because these therapies are highly efficacious.  A T.O.C. may be considered 3 weeks after completion of treatment with erythormycin.

Treatment for Uncomplicated Gonococcal Infections

of the Cervix, Urethra, and Rectum

Recommended Regimens

Cefixime 400 mg orally in a single dose,

OR

Ceftriaxone 125 mg IM in a single dose,

OR

Ciprofloxacin 500 mg orally in a single dose,

OR

Ofloxacin 400 mg orally in a single dose,

PLUS

Azithromycin 1 g orally in a single dose,

OR

Doxycycline 100 mg orally twice a day for 7 days.

Alternative Regimens

Spectinomycin 2 g IM in a single dose. Spectinomycin is expensive and

must be injected; however, it has been effective in published clinical

trials, curing 98.2% of uncomplicated urogenital and anorectal gono-coccal

infections. Spectinomycin is useful for treatment of patients who

cannot tolerate cephalosporins and quinolones.

Single-dose cephalosporin regimens other than ceftriaxone 125 mg IM

and cefixime 400 mg orally that are safe and highly effective against

uncomplicated urogenital and anorectal gonococcal infections include

a) ceftizoxime 500 mg IM, b) cefotaxime 500 mg IM, c) cefotetan 1 g IM,

and d) cefoxitin 2 g IM with probenecid 1 g orally. None of these inject-able

cephalosporins offers any advantage in comparison with cef-triaxone,

and clinical experience with these regimens for treatment of

uncomplicated gonorrhea is limited.

Single-dose quinolone regimens include enoxacin 400 mg orally, lome-floxacin

400 mg orally, and norfloxacin 800 mg orally. These regimens

appear to be safe and effective for the treatment of uncomplicated gon-orrhea,

but data regarding their use are limited. None of the regimens

appears to offer any advantage over ciprofloxacin at a dose of 500 mg

or ofloxacin at 400 mg.

Follow-Up

Patients who have uncomplicated gonorrhea and who are treated with any of

the recommended regimens need not return for a test of cure. Patients who have

symptoms that persist after treatment should be evaluated by culture for N.

gonor-rhoeae, and any gonococci isolated should be tested for antimicrobial sus-ceptibility.

Infections identified after treatment with one of the recommended regi-mens

usually result from reinfection rather than treatment failure, indicating a need for improved patient education and referral of sex partners.  Persistent urethritis, cervicitis or proctitis also may be caused by C. trachomatis and other organisms.
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